
Page 1 of 26 

Permit Fact Sheet 
General Information 
Permit Number:  WI-0026085-10-0 

Permittee Name: Neenah-Menasha Sewerage Commission 

Mailing Address: 101 Garfield Avenue, Menasha, WI 54952-3397 

Facility Address: 101 Garfield Avenue, Menasha, WI 54952-3397 

Discharge Location: 101 Garfield Avenue, Menasha, WI 54952-3397 

SW ¼, NW ¼ of Section 22, Township 20 North, Range 17 East, City of Menasha, Winnebago 
County, WI 

Receiving Water: The Menasha Channel of the Fox River (WBIC 129800), in the Little Lake Butte des Morts 
Watershed (LF06), in the Lower Fox River Basin, in Winnebago County and land application in 
Winnebago County. 

StreamFlow (Q7,10): 465 cfs 

Stream Classification: Warm Water Sport Fish (WWSF) community and public water supply 

Discharge Type: Existing Continuous Discharge 

Design Flow(s) Daily Maximum  43 MGD 

Weekly Maximum Not determined 

Monthly Maximum 20 MGD 

Annual Average 13 MGD 

Significant Industrial 
Loading? 

Yes, the facility design flow is greater than 5 MGD and is classified as an Approved EPA 
Pretreatment Program. There are 3 categorical contributors and 8 other significant industrial 
contributors in the sewer service area.  

Operator at Proper 
Grade? 

Facility Subclasses & Classification: Facility is classified at the advanced level for the 
following subclasses: A1 (Suspended Growth Processes), B (Solids Separation), C (Biological 
Solids/Sludges), D (Disinfection) and P (Total Phosphorus); and at the basic level for L 
(Laboratory) and SS (Sanitary Sewage Collection System). 

OIC Subclasses & Classification: Paul Much is certified at the advanced level for the following 
subclasses: A1 (Suspended Growth Processes), A2 (Attached Growth Processes), A4 (Ponds, 
Lagoons, and Natural Systems), B (Solids Separation), C (Biological Solids/Sludge Handling, 
Processing, & Reuse), D (Disinfection), and P (Total Phosphorus); basic level for SS (Sanitary 
Sewage Collection System); and OIT for U (Unique Treatment Systems).  

Emily Franklin is the OIC for the laboratory and is certified at the basic level in the L 
(Laboratory) subclass. 

Approved 
Pretreatment 
Program? 

Original Approval: January 31, 1985 

Modified Approval: November 15, 1993 

Facility Description 
The Neenah Menasha Sewerage Commission (NMSC) owns and operates the NMSC Wastewater Treatment Facility that 
treats residential, commercial, and industrial wastewater from the sanitary sewage collection systems owned and operated 



Page 2 of 26 

by the cities of Neenah and Menasha, the Villages of Fox Crossing and Harrison, and Town of Neenah Sanitary District 2. 
The NMSC wastewater treatment facility has an annual average design flow rate of 13 MGD. The paragraphs below 
describe the liquid and solids treatment train of the NMSC Wastewater Treatment Facility. 

Liquid Treatment Train: Influent is conveyed by two main interceptor sewers from Menasha and Neenah to a main 
influent lift station at wastewater treatment facility. Each interceptor sewer has an ultrasonic flow meter and Parshall 
flume to measure the influent flow rates from each sewer service area. Influent wastewater samples are also collected 
from each interceptor sewer after the Parshall flume using a 24-hour flow proportional composite sampler. From the main 
lift station, the combined influent wastewater is then lifted by 4 parallel screw pumps to the preliminary treatment. The 
preliminary treatment includes fine screening and grit removal. The fine screening includes 3 parallel mechanical fine 
screens. The screened solids are captured and sent through a washer/compacter system to remove liquid then deposited 
into dumpsters. The screened wastewater then passes through the channel into the grit removal system. The grit removal 
system consists of two parallel vortex grit removal chambers, grit pumps, grit concentrators, grit dewatering screw 
conveyor, and a container for removed grit. The primary influent then flows to a diversion box where the flow can either 
be sent to the primary clarifier splitter box or bypass the primary, biological and secondary treatment processes prior to 
disinfection during high flow events when blending occurs. At the primary clarifier splitter box, the primary influent is 
can be split between 4 parallel primary clarifiers. Also at the primary clarifier splitter box, the facility has the ability to 
add alum for phosphorus removal. After the primary clarifiers, primary effluent is sent to the aeration basin splitter box 
where it is mixed with return activated sludge (RAS) from the secondary clarifiers. The primary effluent/RAS can be split 
between 9 aeration basins running in parallel. After the aeration basins, the mixed liquor from the aeration basins flows to 
an aerated channel and is conveyed to the secondary clarifier splitter box. In the aerated channel, the facility has the ability 
to add alum for phosphorus removal. At the secondary clarifier splitter box, the mixed liquor can be split between 4 
parallel secondary clarifiers. Following the secondary clarifier, the secondary effluent is sent to the chlorine contact tank. 
Effluent wastewater samples are collected on the secondary effluent prior to the chlorine contact tank using a 24-hour 
flow proportional composite sampler. At the chlorine contact tank, the facility adds sodium hypochlorite for disinfection. 
The facility has a sodium hypochlorite generator that can generate sodium hypochlorite from a salt. Near the end of the 
chlorine contact tank, the facility doses sodium bisulfite for dechlorination. The final effluent from the dechlorination tank 
then flows into an outlet structure that exits by gravity discharge to the Menasha Channel of the Fox River via Outfall 
001. The facility has the ability to pump the effluent to the Menasha Channel of the Fox River if river flows are high. If 
bending does occur, the facility has an automatic sampler to collect effluent samples after the chlorine contact tank. 

Solids Treatment Train: Primary sludge is sent to a two-stage anaerobic digestor system. The waste activated sludge 
from the secondary clarifiers is treated through a gravity belt thickener system prior to being sent to the two-stage 
anaerobic digestor system. The filtrate from the gravity belt thickeners is conveyed to a drain well where it can either flow 
so the aeration splitter box or primary clarifier splitter box. The two-stage anaerobic digestor system includes two parallel 
primary anaerobic digestors and two secondary anaerobic digestors. The primary anaerobic digestors operate in the 
thermophilic stage (120°F to 135°F). The two secondary anaerobic digestors operate in the mesophilic stage (90°F and 
100°F). The digested sludge is then sent to two parallel centrifuges for further dewatering. The centrate from the 
centrifuges is sent to the main influent lift station. The centrifuged sludge is then put on a conveyor to be loaded onto 
trucks and where it can be sent to offsite storage, another permitted facility, or land applied on department approved sites 
via Outfall 002. The sludge at the off-site storage can also be land applied on department approved sites via Outfall 002. 
The facility does have a high strength food waste receiving station to be feed to the two-stage anaerobic digestor system. 
However, this receiving station has been taken offline and is not currently in use. 

Substantial Compliance Determination 
Enforcement During Last Permit: The facility has experienced repeated exceedances of effluent limitations for BOD 
wasteload allocations and total suspended solids. The facility is currently taking corrective actions for BOD wasteload 
allocation and total suspended solids effluent limitation exceedances. NMSC continues to work with industrial 
contributors to reduce high organic loadings to the wastewater treatment facility and other communities in the collection 
system to reduce the high influent flows due to infiltration and inflow. Also during the permit term, the facility is planning 
an upgrade to the wastewater treatment facility. 



Page 3 of 26 

After a desk top review of all discharge monitoring reports, compliance maintenance annual reports, land application 
reports, compliance schedule items, and a site visit on February 15, 2023, this facility has been found to be in substantial 
compliance with their current permit. 

Compliance determination entered by Mark Stanek, Wastewater Compliance Engineer, on October 30, 2024.  

Fact Sheet Organization  
This fact sheet explains the rationale and assumptions used in deriving the conditions and requirements set forth in this 
permit. Additionally, this fact sheet highlights changes in permit conditions that the department proposes to make when 
reissuing the WPDES permit. This fact sheet compares conditions in the previous permit to those in the reissued permit.  
The previous permit remains in effect until the permit is reissued. The tables that follow were taken from the permit and 
are numbered in this fact sheet as they are numbered in the permit. Bolded and highlighted text and cells within tables 
indicate permit conditions that are new or different from those found in the previous permit. 

Sample Point Designation 

Sample 
Point 
Number 

Discharge Flow, Units, and 
Averaging Period 

Sample Point Location, Waste Type/Sample Contents and 
Treatment Description (as applicable) 

701 Daily Average: 10.73 MGD (July 
2017 to July 2024) 

INFLUENT - At Sampling Point 701, the permittee shall collect 
representative samples of the influent from the automatic composite 
samplers drawing 24-hour flow proportional composite samples 
from each of the Neenah and Menasha influent channels in the head 
works (before sidestreams). The permittee shall measure the total 
combined influent flow rate using continuous flow recording 
devices on the Neenah and Menasha influent channels in the head 
works (before sidestreams). 

112 Not applicable FIELD BLANK - At Sampling Point 112, the permittee shall collect 
a field blank for each day a mercury sample is collected. The 
permittee shall report the field blank concentrations when reporting 
mercury sample results for Total Recoverable Mercury at sample 
points 701 and 001. 

113 Number of Blending Events: 32 
(July 2017 to July 2024) 

Average Flow: 2.05 MGD 

BLENDING - At Sampling Point 113, the permittee shall report the 
diverted flow which bypasses the primary, biological and secondary 
treatment processes prior to disinfection during high flow events 
when blending occurs. The permittee shall notify the department 
when blending occurs. See Blending requirements in the Standard 
Requirements section of the permit. 



Page 4 of 26 

Sample Point Designation 

Sample 
Point 
Number 

Discharge Flow, Units, and 
Averaging Period 

Sample Point Location, Waste Type/Sample Contents and 
Treatment Description (as applicable) 

001 No effluent flow meter. Flows 
reported were the same as Sampling 
Point 701.  

EFFLUENT - At Sampling Point 001, the permittee shall collect 
representative samples of effluent samples from the automatic 
composite sampler drawing 24-hour flow proportional composites 
from the channel between the final clarifiers and the chlorine 
contact tank except that grab samples for pH, total residual chlorine, 
fecal coliform, E. coli shall be collected from the discharge chamber 
of the chlorine contact tank prior to being discharged to the 
Menasha Channel of the Fox River via Outfall 001. The permittee 
shall collect representative samples for whole effluent toxicity 
testing from the automatic composite sampler drawing 24-hour flow 
proportional composites from the discharge chamber of the chlorine 
contact tank prior to being discharged to the Menasha Channel of 
the Fox River via Outfall 001. During blending events, the 
permittee shall collect representative samples of effluent samples 
from the automatic composite sampler drawing 24-hour flow 